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The following sample(s) was/were submitted and identified on behalf of the client as: 

 

 

Consignor : ELASTRON PORTUGAL, SA 
 

 

Consignor address : 
RUA DA RECTA DE GOMIL, N° 354-ARMAZEM A2 4595-144 F RAZAO PACOS 
DE FERREIRA-PORTUGAL 

 

 

Sample description : White KN95 mask 
 

 

Color : (A)white 
 

 

No of Sample : (A)50 
 

 

Judgement Accordance : 
GB 2626-2019 Respiratory protective – Non-powered air-purifiying particle 
respirator 

 

 

Test Type : Submitted (sample sent by client) 
 

 
 

Sample Receiving Date : Oct 15, 2020 
 

 

Testing Period : Oct 15, 2020 - Nov 02, 2020 
 

     
 

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

 

 
 
 
 
 

Signed for and on behalf of 
 

 

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center 
 

      
 

 

    

     
      
 

Ellen Cui (Authorized Signatory) 
  

This test report refer only to the samples tested 

中国认可中国认可中国认可中国认可    

国际互认国际互认国际互认国际互认    

检测检测检测检测 

TESTING 

CNAS L0599 



 
Test Report          SL52045300351401TX        Date:November 02,2020         Page 2 of 3 

 

 
 

Test Result 
 
 

Exhalation Resistance 
 

    
 

(GB 2626-2019, 6.6; ) 

 

    
    
 

- Unit 
 

A Requirement 

As Received  
 

 
 

 

- 

Result 1# Pa 144.4 <=210 
Result 2# Pa 141.1 <=210 
After temperature and 
humidity pretreatment 

 
 

 
 

 - 

Result 1# Pa 132.0 <=210 
Result 2# Pa 135.6 <=210 

Conclusion  
 

PASS  
 

 

 

  

    

 
 

Filtration Efficiency 
 

    
 

(GB 2626-2019, 6.3; NaCl aerosol) 

 

    
    
 

- Unit 
 

A Requirement 

As Received  
 

 
 

 

- 

Result 1# % 98.009 >=95.0 
Result 2# % 98.847 >=95.0 
Result 3# % 98.670 >=95.0 
Result 4# % 97.860 >=95.0 
Result 5# % 97.841 >=95.0 
Result 6# % 96.567 >=95.0 
Result 7# % 95.395 >=95.0 
Result 8# % 97.298 >=95.0 
Result 9# % 98.756 >=95.0 
Result 10# % 97.245 >=95.0 
Result 11# % 97.586 >=95.0 
Result 12# % 96.735 >=95.0 
Result 13# % 95.687 >=95.0 
Result 14# % 97.535 >=95.0 
Result 15# % 98.166 >=95.0 
After temperature and 
humidity pretreatment 

 
 

 
 

 - 

Result 1# % 95.267 >=95.0 
Result 2# % 96.105 >=95.0 
Result 3# % 95.983 >=95.0 
Result 4# % 95.570 >=95.0 
Result 5# % 95.695 >=95.0 

Conclusion  
 

PASS  
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Inhalation Resistance 
 

    
 

(GB 2626-2019, 6.5; ) 

 

    
    
 

- Unit 
 

A Requirement 

As Received  
 

 
 

 

- 

Result 1# Pa 150.0 <=210 
Result 2# Pa 148.2 <=210 
After temperature and 
humidity pretreatment 

 
 

 
 

 - 

Result 1# Pa 140.1 <=210 
Result 2# Pa 137.7 <=210 
Conclusion  

 

PASS  
 

 

 

  

    

 
 
 
 
 

Sample Photo 
 

  

 

  

 
The statement of conformity in this test report is only based on measured values by the laboratory and does not 
take their uncertainties into consideration. 
 

***End of Report*** 
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